
Parts Identification

 WINCHESTER TV BED
                                6FT

PLEASE READ   this sheet prior to assembly to familiarise
yourself with the various stages of construction. Carefully
open the pack supplied and check the contents against the
parts and fittings check list.

Do not destroy any of the packaging until you are certain
that you have all the necessary parts for the assembly.

Please ensure that the packaging is disposed of in a safe
environmentally friendly way.

CAUTION: There are small components used in the
construction of this unit. These loose items should be kept
away from young children during assembly, to avoid the
danger of choking.

IMPORTANT: BEFORE STARTING TO ASSEMBLE THE BED - PLEASE READ THESE INSTRUCTIONS CAREFULLY

Ref. QtyRef. DescriptionQtyDescription

Headboard
Footboard
Side Rail (Right)

4

1
2
3

1

5
Side Rail (Left)

6
7
8
9

1 of 10

1

2

3

4

5

5

6
7

7

7

8

9

10 11 12

14 15 1613

17 18 19

20 21 22

23 24 25

Drawer Front Panel I

17

14
15
16

1

18
19
20
21
22

10
11
12
13

23
24
25

1
1
1
2
2
6
1
1
39
26
26

2
1
1
1
3
5
1
1
1
1
2
1

Bottom Drawer Panel

Leg

Support Leg I
Centre Support Bar

Support Leg II
Support Leg III
Sprung Slat
Middle Cap For Sprung Base
Slat Cap

Drawer Side Panel
Drawer Front Panel II
Drawer Bottom Panel
Drawer Back Panel
Bottom Support Rail
Wheel

Side Drawer Panel (Left)
Back Drawer Panel
Side Drawer Panel (Right)
Support Drawer Leg
Main Power Lead

Parts Checklist

6
7

7

7



Tools RequiredAdditional

General Hints &Tips

Fittings Checklist

Cross-head Screwdriver

Please retain your assembly instruction and
tools provided for future use.
Periodically check that all bolts are still tight.

QtyCode Description QtyCode Description

Assembly requires two persons.

Approximate time to
assemble this product

1.5 HOUR

A        Bolt (M8x25mm) x10

H       Nut M8 x12

G        Spring Washer x18

F        Flat Washer Ø17 x 8mm x46

D        Bolt (M8 x 15mm) x4

E      Screw (5x50mm) x6

C        Bolt (M8x45mm) x16 L       Nut x27

I        Allen Key M5 x1

J        Spanner M14 x1

2 of 10

B        Bolt (M8x30mm) x18

M      Screw (5x50mm) x27

N      Screw (4x20mm) x20

K      Screw (4x30mm) x8

O       Bolt (M6 x 15mm) x4

P      Flat Washer Ø20 x 6mm x4
for spare

for spare



1.  Read these instructions.
2.  Keep these instructions.
3.  Heed all warnings.
4.  Follow all instructions.
5.  Do not use this apparatus near water.
6.  Clean only with dry cloth.
7.  Do not block any ventilation openings. Install in accordance with the manufacturer’s
     instructions.
8.  Protect the power cord from being walked on or pinched particularly at plugs,
     convenience receptacles, and the point where it exit from the apparatus.
9.  Only use attachment / accessories specified by the manufacturer.
10.Unplug this apparatus during lightning storms or when unused for long periods of time.
11.Refer all servicing to qualified service personnel. Servicing is required when the
     apparatus has been damaged in any way, such as does not operate normally.
12.Warning : to reduce the risk of electric shock, do not expose this apparatus near
     moisture.
13.The mains plug is used as the disconnect device, the disconnect device shall remain
     readily operable.
14.Unplug this apparatus when the apparatus has been damaged, then refer all servicing
     to Professional.

IMPORTANT SAFETY INSTRUCTIONS

RISK OF ELECTRIC SHOCK
            DO NOT OPEN

CAUTION: TO REDUCE THE RISK OF ELECTRIC SHOCK, DO NOT
REMOVE COVER (OR BACK). NO USER - SERVICEABLE PARTS
INSIDE. REFER SERVICING TO QUALIFIED SERVICE PERSONNEL.

The lightning flash with arrowhead symbol, within an equilateral
triangle, is intended to alert the user to the presence of uninsulated
"dangerous voltage" within the product’s enclosure that may be of
sufficient magnitude to constitute a risk of electric shock to persons.

The exclamation point within an equilateral triangle is intended to
alert the user to the presence of important operating and maintenance
(servicing) instructions in the literature accompanying the appliance.

WARNING

3 of 10



       Fixing feet and support wood to headboard.

Assembly

1

4 of 10

PLEASE DO NOT TIGHTEN ANY BOLTS YET.

B            x14 F           x14 I            x1

E            x6

1
5

E

1

1

2

2

3

4

3 & 4

3 & 4

G         x14

Stage

1

Stage

2

F
G

B
I

F
G

B
I



Assembly

C            x4 F           x4 I            x1

Important:
Make sure when you fit the nuts
that the hole is in the correct
alignment.

Drawer Assembly.

FOLLOW LINE ON BACK OF
   DRAWER FACE PANEL

Positions For Castors.

5 of 10

Adjustable Feet

Carefully adjust feet so they just touch the floor
keeping side panels level when bed is in use.

fa
ce

 o
ut

fa
ce

 o
utfa

ce
 o

ut

face out

face out

3

3

3
I

I

C
F

C
F

8

9

L            x14 M             x14 N            x20K            x8

8 & 9

L
L

L

L

M
M

M

K
N

15

14

16

14

14
15

17

18

18
18

18

13
1319

x20

Stage

3

Stage

4



Assembly

6 of 10

Push bolts (B) through spring washers (G),flat washers (F).
Hold tray firmly against side panel (4) as shown and
screw in x4 bolts.
When all screwed in place, tighten bolts 100%.

L            x13 M             x13

B            x4A           x2 F            x4 G            x4 I            x1

L

M
L

L

M

M

A

I

24

22

22

21

23

20

21

23

21

23

20

Stage

5

F G B



Y

AC 220-240V
AC 220-240V

HAZARDOUS VOLTAGE
Contact may cause
electric shock or burn
This unit is to be serviced by
trained personnel only.

Lift Buttons Lift Buttons

WARNING

Assembly

7 of 10

Connect the Mains Power Lead (25) into
the 3 Pin socket located on the right-hand
side at bottom of the footboard (2).
Connect UK plug to your wall socket.
Note that the power supply to this plug
must be earthed.
The plug must be easy to reach if you
need to disconnect the power at any time. AC 220-240V

AC 220-240V

HAZARDOUS VOLTAGE
Contact may cause
electric shock or burn
This unit is to be serviced by
trained personnel only.

TV Mounting Column (Z)

To operate the TV Mounting Column (Z) there is a switch
(Y) in each side panel of the bed near the headboard (1).
The switches are connected to the TV Lift control system
by lift up socket on each side of the TV Mounting Column
(Z) - make sure they are plugged in properly - align the
arrows on the labels and push right in.
One can now operate the TV Lift.

Note: If you press the Up or Down button in quick
succession (1 Min) , the TV Lift does not move - this is
normal, just press the button twice.

FOOTBOARD

lift up socket

Lift Buttons Lift Buttons

WARNING

lift up socket

2

25

3 & 4 3 & 4

Stage

6



Assembly

8 of 10

Aerial Lead HDMI  Leads

RIGHT DUCT

LEFT DUCT

Plug in TV

Power lead is
supplied with TV

Pass the TV Power Lead , Aerial Lead and HDMI Lead through the LEFT or RIGHT duct.
Choose the duct to suit connections on your TV.

Note: Power socket for the TV is not to be used for any other equipment because it is not permanent.
It cuts off power to TV when TV is down in the starting position. When TV raises up, power is restored
automatically.

AC 220-240V

AC 220-240V

D            x4 F          x4 J            x1

AC 220-240V
AC 220-240V

HAZARDOUS VOLTAGE
Contact may cause
electric shock or burn
This unit is to be serviced by
trained personnel only.

Lift Buttons Lift Buttons

WARNING

2

Stage

7

Stage

8

Carefully remove the 4 x "VESA" screws from the back of the TV. VESA screws are used as
standard screws to fit to other type of wall mountings.
Secondly, you may take out metal plate X from the TV lift mechanism and fix at the back of the TV
unit by using 2 x "VESA" screws.
Connect the TV to the lift mechanism by adjusting the TV bracket located at the top of the TV lift by
using the bolt (D) and flat washer (F) in your fixing bag.

 Lift Button

D F J

Metal Plate X

JDF

Metal Plate X



Assembly

9 of 10

C            x12 F           x12 H           x12

A            x8 F           x8 I            x1

I             x1 J            x1

F

F

I

C

I

F

C

JH

A

6

7
7

7

1

2

1 & 2

F
A

Stage

9

Stage

10

X 2



Assembly

10 of 10

10
10

10

11

12

Stage

11

Stage

12


